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Sample name : Artificial Marble (Solid — Resistance to flame prescription)
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e E il N B oDl O P oo ]
Hot Water Resistance T T wit Ll e )
Esé‘sa“é’?&%';?ei?f‘ff e et % ASTMDG-IEMethodB)
Thermal Expansion 1/‘3#‘ ______ L i@f]@f'ﬁi’)’lﬁ?li,?ﬂ@% _________________

- Next Page -

ang g sook Yoy Geok

Prepared by Jung yu seck Reviewed by You Seok
Tel : 02-2092-3704 Tel 1 1577-0091(ARS @—@)

2018.07.16

Korea Testing & Research Institute

President yer , Fomp -

QR Code for forgery

Page: 1 of 2

KTR KOREA TESTING &
RESEARCH INSTITUTE  KTR-QP-TNG9-FN1-n2iN7) A4(210 X 297)



BEYOND ASIAN HUB, TCWARD GLOBAL WORLD

S—

TEST REPORT

98, Gyoyukwon-ro, Gwacheon-si, Gyeonggi—do, 13810, Korea TEL 82-32-5709-700 FAX 82-32-575-5613

Report No - TAK-2018-105518 Receipt Date : 2018.07.05.
Representative : Kyungjip Min Test Completion Date :2018.07.16.
Company name : LG HAUSYS Co., Ltd

Address : (Yeouido—dong, One IFC)10, Gukjegeumyung-ro, Yeongdeungpo—-gu, Seoul, Korea.

Sample name : Artificial Marble (Solid — Resistance to flame prescription)

Test Resulis
TEST ITEM | UNIT | SAMPLE | RESULT

* Specimen : Type Ill, Speed of Testing : 5 mm/min(Modulus : 1 mm/min)
** Speed of Testing : 5.0 mm/min, Support Span : 190 mm

*** Changing appearance(Crack) after pour boiled water on the surface

- Usage of Report : QUALITY CONTROL

Note - 1. The test results of this test report are only limited in to the samples and sample names pravided by the client and do not
guarantee the quality of all products of the client. You Can check website (www._ktr.or.kr) or QR code to verify
the authenticity of the certificate.
2. This test report shall be used only within the purpose of its defined usage and shall not be used fo public relation,
advertisement and lawsuit,
3. This test report is olny valid when printed on KTR original report paper with hologram and when re-issued by KTR.
The copy and the electronic file of the test report are only for reference.
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